Parts/Drawings List
Part 572 Subpart U
Erosid 2 with Rib Extensions

August, 2004

(ESZ2re)
No.

File Part Number SUBPART | DESCRIPTION REV| SHT. |QTY
175-Cover U Cover Page - 1 -
175-0000 U ASSEMBLY, EUROSID 2 WITH RIB EXTENSIONS A 5 1

175-1000 U HEAD ASSEMBLY A 1 1
175-1001 U SKULL MACHINED A 1 1
5000086 HELICOIL M5 X .8 X 7.5 - 1
5000088 HELICOIL M6 X 1 X 9 - 4
175-1006 U SKULL CAP SKIN A 1 1
175-1003 U SKULL CAP A 1 1
5000081 SCREW SHCS M6 X 1.0 X 16 - 4
175-1010 U UPPER NECK LOADCELL STRUCTURAL REPLACEMENT A 1 1
175-1011 U TOP PLATE UNLC BLANK A 1 1
175-1012 U MIDDLE PLATE UNLC BLANK A 1 1
175-1013 U BOTTOM PLATE UNLC BLANK A 1 1
9000046 PIN DOWEL 1/8 X 3/8 - 2
5000353 ROLL PIN M5 X 30 - 2
5000265 SCREW FHCS M6 X 30 - 4
5000282 SCREW SHCS M6 X 1 X 22 - 4
SA572-S81 U ACCELEROMETER MOUNT, HEAD C.G. A 1 1
SA572-S4 UNIAXIAL ACCELEROMETER D 1 3
5000068 SCREW SHCS M1.4 X 0.3 X 3 - 6
5000291 SCREW SHCS M5 X 0.8 X 10 - 2
5000020 SCREW SHCS M5 X 0.8 X 16 - 1
175-1005 HEAD SKIN A 1 1
5000281 SCREW SHCS M6 X 12 - - 4
175-2000 U NECK ASSEMBLY TEST/CERT. A 1 1
s 175-2001 U NECK, MOLDED A 1 1
u‘)% 175-2002 U NECK INTERMEDIATE PLATE A 1 2

B 5000107 HELICOIL M12 X 1.25 X 12 - 2

E 175-2010 U NECK BUFFER ASSEMBLY SET 60 SHORE A RED A 1 1

[ 175-2010-1 U NECK BUFFER MOLDED 60 SHORE A A 1 8

§ 175-2003 U PLATE, NECK HEAD & TORSO INTERFACE A 1 2
« 5000049 HELICOIL M6 X 1 X 6 - 8
“é 175-2004 U HALF SPHERICAL SCREW A 1 2
=) 5000285 SCREW SHCS M6 X 18 - 4
<| 175-2015 U NECK BUFFER ASSEMBLY SET 70 SHORE A YELLOW A 1 1
28 175-2015-1 U NECK BUFFER MOLDED 70 SHORE A A 1 8
§ 175-2020 U NECK BUFFER ASSEMBLY SET 80 SHORE A BLUE A 1 1
© 175-2020-1 U NECK BUFFER MOLDED 80 SHORE A A 1 8
2| 175-2500 U NECK BRACKET INCL. LIFTING EYEBOLT A 1 1
m 175-2501 U NECK BRACKET MACHINED A 1 1
5000344 Helicoil, M12 X 1.75 X 30 - 1

175-2505 U EUROSID EYEBOLT COMPLETE A 1 1

5000042 EYEBOLT M12 X 1.75 X 27 - 1

175-3000 U SHOULDER ASSEMBLY ES-2 A 1 1
175-3001 U SHOULDER BOTTOM PLATE A 1 1

175-3002 U SHOULDER SPACER BLOCK A 1 1

175-3003 U SHOULDER "U" SPRING A 1 1

175-3004 U SHOULDER CAM CLAVICLE ASSEMBLY A 1 2

175-3016 U SHOULDER CAM CLAVICLE ASEMBLY A 1 2

175-3017 U SHOULDER CAM CLAVICLE A 1 2

175-3005-3 U T-INSERT, M6 A 1 12

175-3005-2 U T-INSERT, M4 X 12 A 1 4

175-3011 CAM BUFFER PAD A 1 2

175-3018 U SHOULDER LOAD CELL STRUCTURAL REPLACEMENT A 1 2

5000074 HELICOIL, M10 X 1.5 X 15 - 2

3000081 U BALL SPRING PLUNGER, M12 X 1.75 X 22 A 1 4

5000465 SCREW, BHCS M6 x 1 x 18 - 12

175-3006 U SHOULDER COVER PLATE A 1 2

175-3007 U ELASTIC CORD HOLDER A 1 1

175-3008 U SHOULDER TOP PLATE A 1 1

175-3009 U CAM STOP BLOCK A 1 2

175-3010 U SHOULDER FOAM PAD A 1 1

5000005 SCREW BHCS M4 X 0.7 X 12.0 - 4

5000003 SCREW BHCS M5 X 0.8 X 10.0 - 1

5000007 SCREW BHCS M4 X 0.7 X 20.0 - 4

5000004 SCREW BHCS M4 X 0.7 X 25.0 - 4

* drawing appears before
No drawings for hardware

Page 1 of 7




Parts/Drawings List
Part 572 Subpart U
Erosid 2 with Rib Extensions

August, 2004

(ESZ2re)
No.

File Part Number SUBPART | DESCRIPTION REV| SHT. [QTY
9002370 U BUSHING 1 2
5 175-3015 U BUNGEE CORD A 1 2
= 5000009 SCREW FHCS M6 X 1.0 X 50.0 - 3
»“C-’, 5000008 SCREW SHCS M6 X 1.0 X 30.0 - 4
E 175-3500 U ARM ASSEMBLY, LEFT A 1 1
i—? 175-3501 U ARM FLESH ASSEMBLY LEFT/RIGHT A 1 1
% 175-3510 U UPPER ARM ARMATURE A 1 1
C\Il 175-3502 U PIVOT STOP PLATE LEFT A 1 1
§ 5000105 WASHER FLAT M10 (10.85 I.D. x 20 O.D. x 2.3 THICK) - 2
= 5000104 BEARING THRUST 10.5 ID A 1 1
<| 5000040 SCREW BHCS M10 X 1.5 X 30 - 1
é 175-3800 U ARM ASSEMBLY, RIGHT A 1 1
s | 175-3501 U ARM FLESH ASSEMBLY LEFT/RIGHT A 1 1
g * 175-3510 U UPPER ARM ARMATURE A 1 1
o 175-3503 U PIVOT STOP PLATE RIGHT A 1 1
& * 5000105 WASHER FLAT M10 (10.85 I.D. x 20 O.D. x 2.3 THICK) - 2
* 5000104 BEARING THRUST 10.5 ID A 1 1
* 5000040 SCREW BHCS M10 X 1.5 X 30.4 - 1
175-4000 U THORAX ASSEMBLY, WITH RIB EXTENSIONS A 1 1
175-4001 U SPINE BOX, RIB EXTENSION A 1 1
175-4002 U COMPLETE RIB MODULE WITH RIB EXTENSIONS A 1 3
175-4003 U RIB ASSEMBLY, RIB EXTENSIONS A 1 3
8002504 LIGHTWEIGHT STOCKINETTE SIZE 12 - 3
8002505 RIB FOAM 5.7 Ib/Qubic ft. - 3
175-4004 U RIB BENT, RIB EXTENSIONS A 1 3
175-4005 U DAMPER SPRING LOCATOR A 1 3
175-4006 U RIB RAIL ASSEMBLY A 1 3
175-4007 U CYLINDER A 1 3
5000350 HELICOIL M4 X 0.7 X 6 - 12
175-4008 U GUIDANCE BRACKET THORAX A 1 3
5000088 HELICOIL M6 X 1.0 X 9 6
5000348 HELICOIL M8 X 1.25 X 8 - 6
5000350 HELICOIL M4 X 0.7 X 6 - 30
5000349 HELICOIL M3 X 0.5 X 4.5 - 12
5 175-4010 U RAIL GUIDE ASSEMBLY A 1 6
u':).l 175-4011 U M-RAIL A - 3
S 175-4012 U V-RAIL A - 3
E 175-4013 U NEEDLE BEARING STRIP A - 3
i 175-4014 U END PIECES AND END PLATE A - 6
% 5000294 SCREW SHCS M3 X 8 - 12
« 5000361 BUSHING METRIC 8.4 OD X 4.2 ID X 4.5 THICK - 9
‘g‘ 175-4020 U PISTON THORAX A 1 3
= 5000350 HELICOIL M4 X 0.7 X 6 - 12
<| 5000351 HELICOIL M5 X 0.8 X 5 - 3
8 175-4021 U TUNING SPRING SUPPORT THORAX A 1 3
§ 175-4022 U TRANSDUCER MOUNT THORAX A 1 3
o SA572-S69 U LINEAR POSITION TRANSDUCER A 1 3
D| 175-4040 U SPRING 16.4 N/mm (COLOR CODE BLACK) A 1 3
a 5000285 SCREW SHCS M6 X 18 - 9
w 5000291 SCREW SHCS M5 X 0.8 X 10 - 3
5000355 SCREW FHCS M3 X 25 - 6
5000287 SCREW SHCS M4 X 20 - 18
5000289 SCREW FHCS M4 X 30 - 18
5000290 NUT M4 SELF LOCKING - 18
5000283 SCREW SHCS M2.5 X 0.45 X 16 - 3
5000288 SET MSSFP M4 X 8 - 12
175-4031 U COVER THORAX A 1 3
5000388 SCREW, SHCS M3 x.5x 8 - 12
175-4032 U RIB ACCELEROMETER MOUNT A 1 3
5000343 SCREW SHCS M1.6 X 0.35 X 6 - 6
6000081 U Rod End 4-40 A 1 3
175-4033 U TRANSDUCER BUSHING THORAX A 1 3
175-4041 U SPRING 13.8 N/MM (COLOR CODE WHITE) A 1 3
175-4042 U SPRING 19.0 N/MM (COLOR CODE BLUE) A 1 3
175-4100 U PISTON BUFFER EUROSID 2 3
175-4110 U SQUARE BUMPER 3

* drawing appears before
No drawings for hardware

Page 2 of 7




Parts/Drawings List
Part 572 Subpart U
Erosid 2 with Rib Extensions

August, 2004

(ESZ2re)
No.

File Part Number SUBPART | DESCRIPTION REV| SHT. | QTY
175-4050 u DAMPER SPRING ASSEMBLY A 1 3
175-4051 U DAMPER ASSEMBLY A 1 3
175-4052 u DAMPER BRACKET A 1 3
175-4053 U DAMPER A 1 3
175-4055 u DAMPER SPRING CUP A 1 3
5000045 HELICOIL, M10 X 1.25 X 15 - 3
5 175-4056 U STIFF DAMPER SPRING A 1 3
o 175-4057 U DAMPER BRACKET CLAMP A 1 3
IS 175-4058 U DAMPER RETURN SPRING A 1 3
§ 5000014 SCREW SHCS M6 X 1.0 X 35.0 - 6
& 5000010 SCREW BHCS M4 X 0.7 X 10.0 - 15
e 175-4060 U RIB, REAR BRACKET, RIB EXTENSION A 1 3
o 5000005 SCREW BHCS M4 X 0.7 X 12.0 - 12
i 175-4070 U T12 STRUCTURAL REPLACEMENT A 1 1
::f 5000384 PIN, DOWEL, M3 X 8 - 1
N 175-4080 U BACKPLATE, LOADCELL REPLACEMENT, RIB EXTENSION A 1 1
=2 175-4081 U GUIDE, RIB EXTENSION A 1 1
?U 5000075 Screw SHCS M8 x 1.25 x 20 - 6
5 5000281 SCREW SHCS M6 X 12 - 2
o 5000139 SCREW FHCS M6 X 12 - 2
&@ 5000108 SCREW FHCS M6 X 1 X 18 - 5
5000282 SCREW SHCS M6 X 1 X 22 - 6
175-4082 u SHAFT, RIB EXTENSION A 1 1
9002664 U BEARING, NEEDLE ROLLER, 1/4, 1 6
175-4085 U SPACER, RIB EXTENSION A 1 |12
175-4090 U COVER, RIB EXTENSION A 1 1
5000399 SCREW, BHCS, M3 X 0.5 X 6 - 8
175-5000 U ABDOMINAL ASSEMBLY A 1 1
175-5001 U COVER PLATE A 1 1
175-5002 U ABDOMINAL DRUM A 1 1
5000350 HELICOIL M4 X 0.7 X 6 - 16
5000352 HELICOIL M4 X 0.7 X 4 2
175-5003 U ABDOMEN LOADCELL STRUCTURAL REPLACEMENT A 1 6
175-5004 U LATCHING PLATE A 1 1
175-5005 U BASE ADAPTOR T12 A 1 1
5000023 SCREW FHCS M4 X 0.7 X 10.0 - 4
5000025 SCREW SHCS M4 X 0.7 X 16.0 - 12
5000024 SCREW SHCS M4 X 0.7 X 8.0 - 2
175-5010 U ABDOMEN MOLDED ASSEMBLY, CERTIFIED A 1 1
5 175-5011 U ABDOMEN MOLDED ASSEMBLY A 1 1
9 175-5012 U BALLAST, LEAD A 1 2
S 9000591 SCREW FHCS 1/4-20 X 1 - 4
f'_: 5000089 SCREW SHSS M6 X 60 - 2
< 175-5500 U LUMBAR SPINE ASSEMBLY A 1 1
§ 175-5501 U LUMBAR SPINE, MOLDED A 1 1
o 175-5502 U LUMBER SPINE PLATE, UPPER A 1 1
é 175-5503 U LUMBAR SPINE PLATE, LOWER A 1 1
2 175-5505 U LUMBAR CABLE ASSEMBLY A 1 1
o 175-5506 U CABLE ASSEMBLY - LUMBAR A 1 1
=X 9000174 WASHER 1/2 (.531ID) X 1.062 X .095 - 1
'?U 9000057 NUT HEX 1/2-20 - 1
a 175-6000 U PELVIS ASSEMBLY A 1 1
g' 175-6001 U TRANSDUCER BUSHING A 1 2
ui 175-6002 U ILIAC WING ASSEMBLY, RIGHT A 1 1
175-6003 U ILIAC WING INSERT (TOP HAT) A 1 2
175-6004 U ILIAC WING INSERT A 1 1
175-6005 U TRANSDUCER SPACER A 1 2
175-6006 U PUBIC SYMPHYSIS STRUCTURAL REPLACEMENT A 1 1
175-6007 U SPACER, STRUCTURAL REPLACEMENT A 1 1
175-6008 U STUD, STRUCTURAL REPLACEMENT A 1 1
175-6010 U ILIAC WING ASSEMBLY LEFT A 1 1
* 175-6004 U ILIAC WING INSERT A 1 1
* 175-6003 U ILIAC WING INSERT (TOP HAT) A 1 2
175-6011 U SPACER RING A 1 2
175-6012 U HIP PIVOT PIN A 1 2
175-6013 U TUBE STOP A 1 2

* drawing appears before
No drawings for hardware Page 3 of 7




Parts/Drawings List
Part 572 Subpart U
Erosid 2 with Rib Extensions

August, 2004

(ESZ2re)
No.

File Part Number SUBPART [ DESCRIPTION REV| SHT. |QTY
175-6015 U FEMUR BUFFER ASSEMBLY LEFT A 1 1
175-6016 U BUFFER, UPPER FEMUR, LEFT A 1 1

9002373 TAPE, ACRYLIC, DOUBLE SIDED - AR
175-6017 U FEMUR BUFFER PLATE ASSEMBLY, LEFT A 1 1
175-6018 U PLATE, FEMUR BUFFER A 1 1
5000113 PEM FLUSH NUT, M5 X 0.8 - 2
175-6020 U FEMUR BUFFER ASSEMBLY, RIGHT A 1 1
175-6021 U BUFFER, UPPER FEMUR, RIGHT A 1 1

9002373 U TAPE, ACRYLIC, DOUBLE SIDED - AR
175-6022 U FEMUR BUFFER PLATE ASSEMBLY, RIGHT A 1 1
175-6018 U PLATE FEMUR BUFFER A 1 1
5000113 PEM FLUSH NUT, M5 X 0.8 - 2
175-6025 U BACK PLATE BUFFER A 1 2
175-6026 U BACK PLATE, LEFT A 1 1
175-6027 U BACK PLATE, RIGHT A 1 1
“‘é 175-6030 U SACRUM SPACERS A 1 4
To) 175-6040 U SACRUM BLOCK A 1 1
3 5000051 HELICOIL, M4 X 12 - 4
% 5000044 HELICOIL, M10 X 20 - 4
< 5000345 HELICOIL, M8 X 16 - 3
§ 175-6041 U SACRUM COVER PLATE A 1 1
o 5000032 SCREW SHCS M10 X 1.5 X 40.0 - 4
% 5000030 SCREW SHCS M8 X 1.25 X 25.0 - 5
2 5000005 SCREW BHCS M4 X 0.7 X 12.0 - 4
@ 5000033 SCREW SHSS M12 X 40 - 2
2 175-6045 U LUMBAR MOUNTING PLATE A 1 1
% 5000296 SCREW LHCS M6 X 16 - 2
a 175-6050 U PELVIS MOLDED, CERTIFIED A 1 1
o 175-6055 U H-POINT FOAM BLOCK, LEFT A 1 1
4 175-6056 U H-POINT FOAM BLOCK, RIGHT A 1 1
175-6060 U UPPER FEMUR LH INCLUDE BEARING A 1 1
175-6061 U UPPER FEMUR WELDMENT, LEFT A 1 1
175-6062 U FEMUR SPIGOT, LEFT A 1 1
175-6063 U FEMUR BEARING PLATE, LEFT A 1 1
5000110 U BEARING SPHERICAL 17 ID A 1 1
5000297 SCREW LHCS M5 X 18 - 2
5000111 U BEARING SNAP RING A 1 1
175-6065 U UPPER FEMUR RH INCLUDE BEARING A 1 1
175-6066 U UPPER FEMUR WELDMENT, RIGHT A 1 1
175-6067 U FEMUR SPIGOT, RIGHT A 1 1
175-6068 U FEMUR BEARING PLATE, RIGHT A 1 1
5000110 BEARING SPHERICAL 17 ID A 1 1
5000297 SCREW LHCS M5 X 18 - 2
5000111 BEARING SNAP RING A 1 1
9000144 SCREW SHCS 1/4-20 X 5/8 - 3
175-7000-1 U LEG ASSEMBLY, LEFT A 1 1
175-7001-1 U Lower Leg Assembly, Left A 1 1
175-7002-1 U Lower Leg Weldment, Left A 1 1
5 175-7010 U Ankle Shaft A 1 1
u':).l 175-7011 U Ankle Shaft Flange A 1 1
3 175-7012 U Lower Leg Bone A 1 1
E 175-7013-1 U Knee Clevis Assembly, Left A 1 1
i 175-7014-1 U Outside Knee Lug, Left A 1 1
S 175-7015 U Knee Base (Lug Plate) A 1 1
gl 175-7016-1 U Knee Lug Assembly, Left A 1 1
‘g‘ 175-7017-1 U Outside Knee Lug, Leg A 1 1
= 175-7018 U Knee Lug Clamp A 1 1
<| 175-7020-1 U Ankle Rotation Assembly, Left A 1 1
22 175-7021-2 U Ankle Lug, Right A 1 1
§ 175-7022 U Wrist Rotation Clamp A 1 1
o 175-7021-1 U Ankle Lug, Left A 1 1
D| 175-7023 U Ankle Stop Rear A 1 2
% 175-7024 U Ankle Stop Bar Forward A 1 1
w 175-7030-1 U Foot, Molded Assembly, Left A 1 1
175-7031 U 90 Degree Foot Weldment / Assy A 1 1
175-7032 U Foot Plate A 1 1
175-7033 U Foot Post A 1 2

* drawing appears before
No drawings for hardware

Page 4 of 7




Parts/Drawings List
Part 572 Subpart U
Erosid 2 with Rib Extensions

August, 2004

(ESZ2re)
No.

File Part Number SUBPART [ DESCRIPTION REV| SHT. |QTY
175-7034 U Foot Rib A 1 1
175-7035 U Ankle Block A 1 1
175-7040 U Washer A 1 1
175-7050-1 U Knee Joint Assembly, Left A 1 1
175-7051-1 U Knee Cap, Left A 1 1
175-7052 U Friction Plate Retaining Screw A 1 1
9000120 Washer, Safety Spring 6.35mm ID x 9.45mm OD x 1mm Thk - 2
175-7053-4 U Plate Spacer A 1 5
175-7053-1 U Friction Plate A 1 5
175-7055 U Side Plate A 1 1
9000790 Nut, Locnut 1/4-28 - 2
175-7056 U Washer A 1 1
175-7057 U Retainer A 1 1
175-7053-3 U Friction Plate A 1 6
175-7053-2 U Plate Spacer A 1 5
175-7058 U Friction Plate Retainer Stud A 1 1
9000121 SCREW SHCS 1/4-20 X 1/2 - 2
9000202 U Spring A 1 1
175-7060 U Bushing A 1 1
175-7065 U Load Cell Simulator - Femur A 1 1
175-7070 U UPPER LEG BONE WELDMENT A 1 1
175-7071 U Leg Rot. Pivot, Upper A 1 1
175-7072 U Clamp Upper Leg A 1 1
175-7073 U Bush Upper Leg A 1 1
9000449 Screw, SHCS 3/8-16x1-3/4 - 1
9000405 Screw, SHCS 3/8-16x2 - 1
"g 9000118 Washer Spring Lock 5/16 (Bolt Size) - 1
0 9000113 Screw, SHCS 5/16-24x7/8 - 1
2 9000117 Washer Heavy Lock 1/4 (Bolt Size) - 1
% 9000115 SCREW SHCS 1/4-28 X 1/2 - 1
< 9000119 Screw, SHCS 6-32x1/2 - 1
§ 9000074 Screw, SHSS 3/8x1 - 1
o 9000111 Screw, SHCS 1/2-20x2 - 1
% 9000116 WASHER SCHNOOR DISC SPRING 20MM OD X 10.2MM ID X.9MM Thk. - 3
2 9000443 U Thrust Bearing #B5-5 A 1 1
o 175-7080 U Screw, SHSS 3/8 x 3 A 1 1
2 175-7085-1 U Knee Flesh, Left A 1 1
B 175-7090-1 U THIGH Molded, Left A 1 1
a 9000296 Washer, .406 x .812 OD x .065 THK. - 2
%l 175-7000-2 U LEG ASSEMBLY, RIGHT A 1 1
w 175-7001-2 U Lower Leg Assembly, Right A 1 1
175-7002-2 U Lower Leg Weldment, Right A 1 1
* 175-7010 U Ankle Shaft A 1 1
* 175-7011 U Ankle Shaft Flange A 1 1
* 175-7012 U Lower Leg Bone A 1 1
175-7013-2 U Knee Clevis Assembly, Right A 1 1
175-7014-2 U Outside Knee Lug, Right A 1 1
* 175-7015 U Knee Base (Lug Plate) A 1 1
175-7016-2 U Knee Lug Assembly, Right A 1 1
175-7017-2 U Inside Knee Lug, Right A 1 1
* 175-7018 U Knee Lug Clamp A 1 1
175-7020-2 U Ankle Rotation Assembly, Right A 1 1
* 175-7021-1 U Ankle Lug, Left A 1 1
* 175-7022 U Wrist Rotation Clamp A 1 1
* 175-7021-2 U Ankle Lug, Right A 1 1
* 175-7023 U Ankle Stop Rear A 1 2
* 175-7024 U Ankle Stop Forward Bar A 1 1
* 175-7030-2 U Foot Molded Assembly, Right A 1 1
* 175-7031 U 90 Degree Foot Weldment / Assy A 1 1
* 175-7032 U Foot Plate A 1 1
* 175-7033 U Foot Post A 1 2
* 175-7034 U Foot Rib A 1 1
* 175-7035 U Ankle Block A 1 1
* 175-7040 U Washer A 1 1
175-7050-2 U Knee Joint Assembly, Right A 1 1
175-7051-2 U Knee Cap, Right A 1 1
* 175-7057 U Retainer A 1 1

* drawing appears before
No drawings for hardware

Page 5 of 7




Parts/Drawings List
Part 572 Subpart U
Erosid 2 with Rib Extensions

August, 2004

(ESZ2re)
No.

File Part Number SUBPART | DESCRIPTION REV| SHT. |QTY
* 175-7055 U Side Plate A 1 1
* 175-7053-3 U Friction Plate A 1 6
* 175-7053-2 U Plate Spacer A 1 5
* 175-7053-1 U Friction Plate A 1 5
* 175-7053-4 U Plate Spacer A 1 5
* 175-7056 U Washer A 1 1
* 9000120 Washer, Safety Spring, 6.35mm ID X 9.45mm OD X 1mm THK - 2
* 175-7052 U Friction Plate Retaining Screw A 1 1
* 175-7058 U Friction Plate Retaining Stud A 1 1
5 * 9000790 Nut, Locknut 1/4-28 - 2
Q| * 9000121 Screw, SHCS 1/4-20x1/2 - 2
2 [+ 9000202 Spring Al 1 1
3 [ 175-7060 U Bushing A 1 1
f? * 175-7065 U Loadcell Simulator - Femur Hybrid Ill A 1 1
S |* 175-7070 U Upper Leg Bone Weldment A 1 1
& [* 175-7071 U Leg Rot. Pivot, Upper A 1 1
17," * 175-7072 U Clamp Upper Leg A 1 1
§) * 175-7073 U Bush Upper Leg A 1 1
<| * 9000449 Screw, SHCS 3/8-16x1-3/4 - 1
o 9000405 Screw, SHCS 3/8-16x2 - 1
§ * 9000118 Washer, Spring Lock 5/16 (Bolt Size) - 1
© |* 9000113 Screw, SHCS 5/16-24x7/8 - 1
D| * 9000117 Washer, Heavy Lock 1/4 (Bolt Size) - 1
% * 9000115 Screw, SHCS 1/4-28x1/2 - 1
ek 9000119 Screw, SHCS #6-32x1/2 - 1
* 9000074 Screw, SHSS 3/8x1 - 1
* 9000111 Screw, SHCS 1/2-20x2 - 1
* 9000116 Washer Schnorr - Disc Spring 20mm OD X 10.2mm ID X .9mm THK - 3
* 9000443 U Thrust Bearing #B5-5 A 1 1
* 175-7080 U Screw, SHSS 3/8x3 A 1 1
175-7085-2 U Knee Flesh, Right A 1 1
175-7090-2 U Thigh Molded, Right A 1 1
* 9000296 Washer, .406 x .812 OD x .065 THK. - 2
175-8000 U SUIT A 3 1

LOADCELLS AND MOUNTS
* SA572-S4 UNIAXIAL ACCELEROMETER (Ref. Quantity of 3) D 1 15
SA572-S29 U Six - Channel Femur Loadcell A 1 2
SA572-S70 U 6-Axis Upper Neck Loadcell A 1 1
SA572-S71-1 U Lower Neck Loadcell Assembly A 1 1
SA572-S71-2 U Lower Neck Loadcell A 1 1
SA572-S71-3 U Lower Neck Loadcell - Mounting Bracket A 1 1
SA572-S72 U 3-Axis Shoulder Loadcell A 1 2
5 SA572-S73 U 4-Axis Back Plate Loadcell A 1 1
o SA572-S74 U 4-Axis Lumbar Loadcell A 1 1
“"g SA572-S75 U Uniaxial Abdominal Loadcell A 1 3
@ SA572-S76 u Lumbar Loadcell Al 11
[ SA572-S77 U Pubic Loadcell A 1 1
3 SA572-S82 U ACCELEROMETER MOUNTING BLOCK, UPPER SPINE/PELVIS, SA572-S4 A 1 1
& SA572-S83 U ACCELEROMETER MOUNT BLOCK, SPINE T12, SA572-S4, ES-2 A 1 1
‘gl 5000068 Screw, SHCS M1.4x0.3x 3 - 24
=y 5000119 Screw, SHCS M3 x 0.5 x 10 - 4
<| HEADFORM
28 175-9000 U HEADFORM FOR NECK/LUMBAR SPINE CERTIFICATION A 1 1
§ 175-9001 U DISC A 1 2
© 175-9002 U CENTRAL PART A 1 1
D| 175-9003 U COVER A 1 1
% 175-9004 U COUPLING A 1 1
u SA572-S53 U ROTARY POTENTIOMETER A 1 1
175-9006 U LOCK SPACER A 1 1
175-9007 U ARROW SHAFT PIVOT ASSEMBLY B A 1 1
175-9008 U ARROW SHAFT ASSEMBLY A 1 1
175-9009 U COUPLING A 1 1
175-9010 U ARROW SHAFT A 1 1
175-9011 U PIVOT, INSIDE ASSEMBLY A 1 1
175-9012 U PIVOT, INSIDE A 1 1
175-9013 U BEARING A 1 1
* drawing appears before
No drawings for hardware Page 6 of 7




Parts/Drawings List
Part 572 Subpart U
Erosid 2 with Rib Extensions

August, 2004

(ESZ2re)
No.

File Part Number SUBPART | DESCRIPTION REV| SHT. [QTY
175-9014 U PIN, MACHINED A 1 1
5000535 RETAINING RING, E-STYLE 4 X .64 - 2
175-9029 U MOUNTING BASE A 1 1
5000001 SCREW SHCS M6 X 1.0 X 20 - 4
175-9016 U SPACER A 1 1
175-9017 U ARROW SHAFT PIVOT ASSEMBLY A A 1 1
* 175-9008 U ARROW SHAFT ASSEMBLY A 1 1
175-9018 U PIVOT, OUTSIDE A 1 1
* 175-9014 U PIN, MACHINED A 1 1
* 5000535 RETAINING RING, E-STYLE 4 X .64 - 2
5 175-9019 U POT ASSEMBLY A 1 2
< 175-9020 U POT HOUSING ASSEMBLY A 1 2
~”,_=’, 175-9021 U POTENTIOMETER HOUSING A 1 4
B * 175-9013 U BEARING A 1 4
[ 175-9022 U POTENTIOMETER CLAMP A 1 2
S 5000393 SCREW, SHCS M3 x.5x6 - 12
8| * SA572-S53 U ROTARY POTENTIOMETER, MCB H33A A 1 2
‘g‘ 175-9023 U ARROW SHAFT A 1 1
=) 175-9024 U COUPLING ASSEMBLY A 1 2
<| 175-9025 U COUPLING A 1 1
23 175-9026 U BEARING A 1 1
% 175-9027 U MOUNTING BASE A 1 1
© [* 5000075 SCREW SHCS M8 X 1.25 X 20 - 4
D| 5000372 SCREW SHCS M8 X 30 - 4
P 5000406 SCREW, SSCP, M4 X 0.7 X 5 - 1
w 5000389 PIN DOWEL M3 X 20 - 4
175-9028 U BALL BEARING A 1 1
* 175-9022 U POTENTIOMETER CLAMP A 1 1
5000119 SCREW SHCS M3 X .5 X 10 - 6
5000558 RETAINING RING 19MM X 1MM - 1
5000079 SCREW SHSS M6 X 1.0 X 16 - 2

TOOLS
175-9500 U NECK COMPRESSION TOOL A 1 1
5000424 PIN, DOWEL M4 X 11 - 2
175-9501 U PULLER TOOL A 1 1
* drawing appears before
No drawings for hardware Page 7 of 7




